DFSORTXZE4 H % Bt
DFS50RTX PARTSLIST

FOREWORD

When you are going to order parts you may take this booklet as reference
but any differences please take the reality on vehicle as standard.

To find out the name, Item code or fitment you may check in the illustration
with the size and appearance .Then with the no. in the illustration you will
find out the name, item code and quantity.

There will no notice to you ahead of any change of the information in this
booklet.




REIHL. iH$8 Engine, Carburetor

Fr H = B XX E R R’ XA = B
NO Code name Chinese Description Q'ty $

1 01010040 KA (D+N/428- 151 5 5) Engine 1

2 01030004-2 e as (Fsh XD Carburetor 1
3 01040040 Eabltd 1




A &T3LE44 CYLINDER HEAD ASSY

10

12 12
o' 1313
oo Y9
1216 99
1313

F H = XX F R g VA HE By
NO Code name Chinese Description Q'ty
1 | 231006-0101 | 7T06LkA A d5 i BB M6 X 110 (5 A %E) BOLT M6x110 1
2 | 231006-0102 GB16674/NEIEFEME X 20 (22 %) BOLT M6x20 2
3 | 231006-0103 TOEEHE6. 5X 1 X 12 WASHER 6.5x1x12 1
4 | 231006-0104 C100-2# 5T Sk A7 da 20 A& (B Ausife) RIGHT COVER, CYLINDER HEAD | |
5 | 231006-0105 | GY6HT SLHE B BEFEM6 X 32 (22 HEF) BOLT M6x32 9
6 | 231006-0106 C100KALZEH A (ATTC) SPARK PLUG 1
7 | 231006-0107 120cc <3k 20 A (AL Eife) CYLINDER HEAD ASSY | |
8 | 231006-0108 70’1135 0/ 8 29. 6 X 3. 2 (BRAEIR) O-RING 29.6x3.2 1
9 231006-0109 705171 3% (M Huddifh) COVER, VALVE CHAMBER | |
10 | 231006-0110 | Cl00-28< T3k 7e 2 (BUALAE S 11, 3 HlALAlfL) | LEFT COVER, CYLINDER HEAD | |
11 231006-0111 C100= T3k 35 (Bl Ausdiik) UPPER COVER, CYLINDER HEAD | |
12 | 231006-0112 | CLOOfT k254348 7. 3X2. 5X 14(94%) | WASHER 7.3x2.5x14 | 3
13 | 231006-0113 C100%T 3k 75 5 FE MR BEM6 (% F14E) NUT M6 4
14 | 231006-0114 GB5783ME M6 X 25 (22 (4 4%) BOLT M6x25 4
15 | 231006-0115 90D (JQ-4) INLET PIPE 1
16 | 2310060116 | CLOOMT k&4 #E 7. 3X 2. 5X 14 (4%F) WASHER 7.3x2.5x14(ZP) 1




SET4RE4:  CYLINDER ASSEMBLY

Q} “> 5

7\

13 14
F H = b3 & R B HE R HE B4
NO Code name Chinese Description Q'ty
1 | 231006-0201 105+ E9. 5 BUSH 9.5 1
2 | 231006-0202 TOR 2 18 ¢ 8X10.8X 1.5 RECTANGLE RING 8x10.8x1.5 | |
3 | 231006-0203 C1005ENIAH8 X 14X 7 PIN 8x14x7 9
4 | 231006-0204 TORE T2 18 & 14X 18.2X2.5 RECTANGLE RING 14x18.2x2.5| |
5 231006-0205 120CCEE R T L B B3l & GASKET ASSY,CYLINDER HEAD | |
6 | 231006—-0206 GB16674/NE M6 X 16 (22 A %E) BOLT M6x16 1
7 231006-0207 705 E £ EH e de G2 A% CLIP, HIGH VOLTAGE WIRE | |
8 | 231006-0208 TORTARFE A EHMEAEM6 X 23 (22 ) BOLT M6x23 2
9 | 231006-0209 SELARERAE (FLAR 120 5451) CYLINDER BLOCK ASSEMBLY | |
10 | 231006-0210 CLI0BE 2k T M AC 4 & (45) GUIDE CHAIN ROLLER SET| |
11 | 231006-0211 705 A AR A PEl8. 5 X 1. 5 X 14 WASHER 8.5x1.5x14 | 1
12 | 231006-0212 105 B AR (22 A% GUIDE CHAIN ROLLER PIN| |
13 | 231006-0213 TORE R 0 11.5X16X2.5 RECTANGLE RING 11.5x16x2.5| |
14 | 231006-0214 120CCHTHLAR 4R GASKET,CYLINDER BLOCK | |
15 | 231006-0215 CLOOGIARFR AR IEH B AL 8 X 12X 7 PIN 8x12x7 2




S MK VALVE MECHANISM

e6—8

{7

+\Y.

17

o
| -
14 léq”l
125
o0—24

1 \23 22\21
12

F H# = I A £ vl = By
NO Code name Chinese Description Q'ty

1 | 231006-0301 705114k VALVE COTTER 4
2 | 231006-0302 70T (1) SPRING SEAT 2
5 | 231006-0305 T0-38 [ TN AR A & INNER SPRING,ASSY | 2
6 | 231006-0306 7094 = 4 & SEAL, VALVE STEM | 2
7 | 231006-0307 120CCHEA ] INLET VALVE 1
8 | 231006-0308 120CCHEST] EXHAUST VALVE 1
12 | 231006-0312 05 1 EHA ROCKER ARM ASSEMBLY, VALVE | 9
13 | 231006-0313 105132 Hh ROCKER SHAFT 9
14 | 231006-0314 C100™ 5 314 (Bl 7k 16003 16002) GAMP SHAFT COMP | 1
15 | 231006-0315 TO01E I M BhBE#E TIMING DRIVEN SPROCKET | |
16 | 231006-0316 70 1E IR IE M5 X 12 BOLT M5x12 3
17 | 231006-0317 T08E KK KA E CHAIN ADJUSTING SET | 1
18 | 231006-0318 TO%E 2% Tk S AXLE, TENSIONER LEVER | |
19 | 231006-0319 708 25K B A CHAIN TYHT SET 1
20 | 231006-0320 T0FE KTk B LG LIFTER ASSY 1
21 | 231006-0321 T0%5E 267K AT 938 SPRING 1
22 | 231006-0322 T0% H IR FEER B 14, 5X 1. 5X 20 WASHER 14.5x1.5x20 | 1
23 | 231006-0323 TOBBIBFEMI4X 1. 5 (2 %) SEALING PLUG M14x1.5| 1
24 | 231006-0324 705K STV T ER F4 186, 2 X 1. 5 X 13 WASHER 6.2x1.5x13 | 1
25 | 231006-0325 GB16674 KAHIEKM6 X 18 (Z2 1%F) BOLT M6x18 1
26 | 231006-0326 C1001E K85 2 4H & (84) SPROKET CHAIN 1




4 453 RIGHT CRANKCASE COVER

F H = h XX & R £ VA o HE B
NO Code name Chinese Description Q'ty
1 | 231006-0401 CLOOMLIM R A (HIR A ) BEAAk = OIL RULER ASSY 1
2 | 231006-0402 CG125H Lyt ROTEPE 18 X 3 (T JiEAR) O-RING 18%3 1
3 | 231006-0403 GB6 17045 BIMS (F14F) NUT 8 1
4 | 231006-0404 GBI7. 1348 (1 %¥) WASHER o8 1
5 | 231006-0405 | C100ES 42 AT hE 20/ B8 X 1. 8 (T i) O-RING 8x1.8 1
6 | 231006—-0406 710055 & 25 18 T I2AEMS (2 F14F) BOLT M8 1
7 | 231006-0407 721003 & a iy ie i & 1 PLATE ASSEMBLY, CLU 1|
8 | 231006-0408-2 710045 th 46 25 (A5 2 sh iy 8 3k) COVER COMP. RIGHT CRANKCASE 1
9 | 231006-0409 GB16674/N S IEKEM6 X 40 (2 1 4F) BOLT M6x40 5
10 231006-0410 7100 & 28 Y ik 042 CAM PLATE ASSEMBLY, CLUTCH 2 1
11 | 231006-0411 T0ENIFH8 X 12X 6. 3 PIN 8x12x6.3 9




I #i#48 3 LEFT CRANKCASE COVER

F H = h 3 & R B HE R HE ==Ri)
NO Code name Chinese Description Q'ty

1 | 231006-0411 T0ENFH8 X 12X 6. 3 PIN 8x12x6.3 )

2 231006—-0501 C1007c ph 45 /i 35 (64% ZONGSHEN =% 3@ 2K 8801) | FRONT PART, L.CRANKCASE COVER 1

3 | 231006-0502 | C100/: Mi%li4H 5 2% (CLOO-PT—1# 8801) | BACKPART, LCRANKCASECOVER | ]

4 | 231006-0503 GB16674/NSIEFEME X 28 (22 %) BOLT M6x28 9

5 | 231006-0504 GB16674/N S BZFEM6 X 50 (2% (4 4F) BOLT M6x50 1

6 | 231006—-0505 GB16674/NSIEFEME X 32 (22 %) BOLT M6x32 9

7 | 231006-0506 GB16674/ N HZFEM6 X 70 (2% (H4F) BOLT M6x70




BEASME CLUTCH ASSY

18 1|9 20 21

g0

|

7

1Y
12 13 14 15 16 17

-

A

F H = I = B HE R HE B4
NO Code name Chinese Description Q'ty
1 | 231006-0601 7125-2# 554 98 B A DRIVE PLATE COMP | |
2 | 231006-0602 Z100% & ot & LIFE ALIGNING SLIDING BUSH | |
3 231006—-0603 712528 & REZhE CLUTCH DASH POT SLIPCOVER | 3
4 | 231006-0604 Z125-28B G e ERAE CLUTCH TOP PLATE | 1
5 | 231006-0605 7100755 & 28 M3 42 OUTER FRICTION DISK A | 9
6 | 231006—-0606 710088 & 88 - Bh BB DRIVE FRICTION DISK| 1
7 | 231006-0607 21003 &4y MRAS CLUTCH BELOW PLATE| {
8 | 231006-0608 TOES & 824 g ELASTIC CHECK RING| 1
9 231006—0609 72100 & 2 22 P 35 1y SHOCK ABSORBER PLATE | |
10 | 231006-0610 GB894. 14845 CIRCLIP 45 1
11 | 231006-0611 703 B ik 6 B o SLEEVE 1
12 | 231006-0612 i (6000) BEARING (6000) 4
13 | 231006-0613 GB819. 2H24TM5 X 12 (F18F) SCREW M5x12 1
14 | 231006-0614 710085 & 48 26 END COVER,CLUTCH | 1
15 | 231006-0615 705 A v B S IR L) LOCK NUT, CLUTCH | |
16 | 231006-0616 703 4 7 i 2 28 B DISH WASHER, CLUTCH| 1
17 | 231006-0617 710085 6 s i . 2 B 3 GASKET,END COVER | 1
18 | 231006-0618 703 Hh ki Fe R CIRCLIP 1
19 | 231006-0619 7100 B 47 2H & DRIVEN GEAR COMP | |
20 | 231006-0620 7100 %5 PRIMARY DRIVE GEAR | 1
21 | 231006-0621 7100 B ikt ih e AXLE SLEEVE 1
A | 231006-0600 R 2oy 1




PLIMZE R OIL PUMP

3
")
1]
4
F H = A i v A W= By
NO Code name Chinese Description Q'ty $
1 | 231006-0701 C100M L 25 A OIL PUMP ASSY 1
2 231006-0702 70*)‘[#[;[3 ;‘E/ﬁ% ij]%ﬁi/géﬂ/a\ HUB DUMP CHAIN SPROCKET, OIL PUMP 1
3 | 231006-0703 TONLIH R B R BUSH, SPROCKET 1
4 | 231006-0704 TONLyH e R 2H A STRAINER,OIL FILTER | 1




Ze i A

LEFT CRANKCASE

¥ k5 A O 4 S Ay
Code name Chinese Description Q'ty
1 | 231006-0801 C1O0 T W S B2 A4 A (203mm) CYLINDER STUD BOLT A| 2
2 | 231006-0802 Hhi7K (6001) BEARING (6001) 1
3 | 231006-0803 w7k (6203) BEARING (6203) 1
4 231006—-0804 C100-2# BB (21 ¢ 10. 5K A ZEMED PIPE ASSY 1
5 | 231006—-0805 GB16674/NHIEFEME X 60 (=2 HEE) BOLT M6X60 2
6 231006-0806 705 B 26 [ e e (Z HEE) CLIP, HIGH VOLTAGE WIRE | 1
7 | 231006-0807 GB16674/NEWEFEM6 X 45 (22 FH£E) BOLT M6 X 45 1
8 | 231006-0808 GB16674/NEIZEAEME6 X 65 (2 HEE) BOLT M6 X 65 4
9 | 231006-0809 708 Hhimh 17 X 29X 5 (T 5L OTL SEAL 17X29X5 1
10 | 231006-0810 TOHRYE A 11. 6 X 24X 10 (T HEKR)  |OIL-SEAL 11.6X24X10| 1
11| 231006-0811 T0% e Y (2 EF) CLIP, OVERFLOW PIPE | 1
12 | 231006-0812 SD110D/E thAhFE 4L & LEFT CRANKCASE BLOCK | 1
13 | 231006-0813 CG125E AL 410X 14 PIN 10X 14 2

%10 T, 327 W




A48 RIGHT CRANKCASE

4 4
N
1 !
|
F H = b X & R B HE R = 270
NO Code name Chinese Description Q'ty
1 | 231006-0901 K (6201) BEARING (6201) 1
2 | 231006-0803 7K (6203) BEARING (6203) 1
3 | 231006-0902 SD110A45 #h A8 40 & RIGHT CRANKCASE BLOCK | |
4 | 231006-0903 C100 LA =L B2 A4 B (195. 5mm) CYLINDER STUD BOLTB | 2
5 | 231006-0904 CG125DT M IE ZEER HL B 12, 4 X 2 X 20 WASHER 12.4x2x20 1
6 | 231006-0905 CG125DJ MM ZE (2% H4E) OIL DRAIN PLUG 1




B BT ER /75 %€ CRANKSHAFT CONNECTING-ROD ASSY/PISTON

10 —
L4 6 9
N Y
2 7
\\NH
=
- 1
5 ﬂ\
¢\, Q—:

F H = b & R g v = B
NO Code name Chinese Description Q'ty
1

g 231006-1001 GY6¥H ZE3F 5L i) (120CC) PISTON RING COMP 1
4

5 | 231006-1005 7095 ZE 54 4% 8l CHECK RING, PISTON PIN | 2
6 231006-1006 WEE (120CC) PISTON 1
7 231006-1007 THFERY (12000) PIN PISTON 1
A 231006-A 120CC piy Fh 3ZEAF = B CONNECTING ROD COMP 1
8 | 231006-1008 M (6304) BEARING (6304) 2
9 231006-1009 |120Hh3HEMZHA (Tohak. J-[4#. F3015) | CONNECTING ROD COMP 3 1
10 707 FE4 X 12. 5 SEMICIRCULAR KEY | 1

/o122 T, 27 m




EFE|#4H 4 TRANSMISSION MAIN, COUNTER SHAFT

ty

< °

g — 1]
4
F H = XX F R =g i e By
NO Code name Chinese Description Q'ty
1 231006-1101 SD110-1#F#H S MAIN SHAFT, TRANSMISSION
231006-1101 3+1E R 5 MAIN SHAFT, TRANSMISSION

1

1

2 | 231006-1102 SD110-1#F|%h4H & (115mm) COUTERSHAFT TRANSMISSION | |
3 | 231006-1103 C100 3 B 5EFS (428. 13) DRIVE SPROCKET 1
4 | 231006-1104 GB5783MEFEM6 X 10 (F1%4E) BOLT M6x10 2
5 231006-1105 703 BhEERS [ 2 M FIXING PLATE,DRIVE SPROCKET | |

/13 T, 27 m




BIR4ME5 L IDLER SETUP

T 7 ‘> 3

g / <
\n #/
-\ /.

[
ﬂ\/j QO w
1 O
F # = A i v A = BN
NO Code name Chinese Description Q'ty
1 231006-1201 GB5783M2 M6 X 20 ([14%) BOLT M6x20 2
2 | 231006-0403 GB6170MEREMS (F14£E) NUT 8 1
3 | 231006-1202 | SD110DMEIFYE EhE KBS, 5X0.8X20 | WASHER 8.5%0.8x20 1
4 | 231006-1203 SD110:E 4 S # 4 FIXING PLATE 1
5 231006-1204 SD1 1012 RS & %S 0 Fh PIVOT,REVERSE GEAR IDLER WHEEL | |
6 | 231006-1205 GB893. 14 $4 26 CIRCLIP 26 2
7 | 231006-0612 A7 (6000) BEARING (6000) 1
8 | 231006-1206 SD1 102441 ¢ REVERS IDLER 1
9 | 231006-1207 SD110DEI R4 5 5e Lo il 4B 10 X 1 X 16 WASHER 10x1x16 1
10 | 231006-1208 GB894. 144 10 CIRCLIP 10 1
11| 231006-1209 701824 2 458 X 8 PIN 8x8 1

% o14 T, 27 W




ASENLH GEARSHIFT MECHANISM

o=
10 QO

1

\
12
3

1"

F # = XX B W £ vy W= BN
NO Code name Chinese Description Q'ty

119 231006-1301 SD11078 3 s A4 (f51R%) GEARSHIFT DRUM COMP | |
231006-1301 S+1 A5 4 (F1RY) GEARSHIFT DRUM COMP | 1
2 231006-1302 TOASRY B e 7 B A8 X 11 BOLT, RETURN SPRINGN FIXING 8x11 | |
3 | 231006-1303 S1L0E AR A LOCATING PLATE ASSY| 1
4 | 231006-1304 C100E {7t # 3& SPRING ,LOCATING PLATE| |
5 | 231006-1305 2100344 8 B R 2 & (DURS9E3R) LIMIT SCREW 1
6 | 231006-1306-2 7100 A% 2844 (DN S ) GEARSHIFT LEVER COMP | |
7 231006—-1307 | SD110DRYRLRLE R A & GATTRERINTMERY 1:340) #HD56 | GEARSHIFT SWITCH LAMP| |
8 | 231006-1308 GB823HZATM6 X 12 (FH4¥) SCREW M6x12 1
10 231006-1310 C1 Ooﬁi ﬁﬁ?% /T'_'Eﬂi (&E*ﬁ) GEARSHIFT SWITCH PRESSING PLATE 1
11 231006—-1311 71 00%%%&*%%% HE CONTROLLING ARM ASSEMBLY, CLUTCH 1
12 | 231006-1312 R4 2 e 1
13 231006-1313 71008 & 25 L i e & CAM PLATE ASSEMBLY, CLUTCH| |

15 T, 27 W




BEEALE B MAGNETO COMP

8
|
7
F H = b3 & R £ VA HE B4
NO Code name Chinese Description Q'ty
1 | 231006-1401 | CLOO-3#HES & 28 AR A& (MBURL) | STARTING CLUTCHBODY | |
2 231006-1402 CLO0EHIHLEE F4L & (12VeRR Ik Tt s Hipimteit il 8.5) |ROTOR ASSY,MAGNETO| 1
3 | 231006-1403 GB70. 1H2%TM8 X 15 CB28) SCREW M8x15 3
4 2310060—-1404 CLOORE LML IE T 41L& (12VeR - AT /N L:340) #2111 STATOR ASSY ,MAGNETO 1
5 | 231006-1405 TOME FEMLIR BE (22 F18F) NUT 1
6 | 231006-1406 GB16674/N S BEFEM6 X 18 (F14%) BOLT M6x18 2
7 | 231006-1407 GB5783M244M5 X 12 (FA4%) BOLT M5x12 2
8 231006-1408 C100f; H M 2k e FIXING PLATE, MAGNETO CABLE| ]
9 | 231006-0206 GB16674/N S IEFEM6 X 16 (F14F) BOLT M6x16 1

o16 T, 27 W




B J3 MK ELECTRIC STARTING MECHANISM

F H = XX # R T HE R = B
NO Code name Chinese Description Q'ty
1 | 231006-0504 GB16674/N S BEFEM6 X 50 (== F1EE) BOLT M6x50 3
2 231006-1501 S125DJE ML EE (HUBESS01 HL7% 2% (18F DJT022A-7. 8-11 LEL:220) STARTING MOTOR ASSY 1
3 | 231006-1502 | S125D)3 s HHLOIE 24} 52, 5X 2 (T IFHK) O-RING 52.5%x2 1
4 | 231006-1503 C100 5 & HML /Nt SPROCKET 1
5 231006-1504 S126DJ8 ahEE 5484 (627 ) STARTING MOTOR DRIVE CHAIN | |
6 231006-1505 Cl1005E 6 S H 4 ASSEMBLY, GUIDE PLATE | |
7 231006-1506 ClO0%E 5 iR H & ASSEMBLY, CHAIN PROTECT PLATE 1
8 | 231006-1507 GB894. 144 & 11 CIRCLIP 11 1
9 | 231006-1508 GB5783MEFEME X 12 (FH8F) BOLT M6x12 1
10 | 231006-1509 C100/J3 ZhEEse 2 iR PLATE, START CLUTCH | 1
11 | 231006-1510 705 T H 0 E6. 5X 1. 8 (T BEIK) O-RING 6.5x1.8 2
12 | 231006-1511 C100 K e £ 244 DISK INSULATOR 1
13 | 231006-1512 C100FE #0781 106. 8 X 2 (Fafit: 1) O-RING 106.8x2 1
14 | 231006-1513 C100F& %% DISK INSULATOR 1
15 | 231006-1514 | C100%E F#:iHE 30X 42X 4. 5 (T 5K OIL SEAL 30x42x4.5 1
16 | 231006-1515 GB819. 1H24TM6 X 16 (FH4%) SCREW M6x16 2
17 | 231006-1516 C100-7# 3 B KEE 46 2H 1F PLATE GEAR ASSY | 1
18 | 231006-1517 | C100-7#H3h KEEsEA & (Wih#Eifk 4230, 3nm) | PLATE GEAR ASSY | 1
19 | 231006-1518 CLO0%E#E 19 X 30X 5 (T 5 Ke) OIL SEAL 19x30x5 1

/17T oW, 2T m




KB, B GASKET . Anti-heat gasket

10O
g@??

Fr 5 3 B R e = BH
NO Code name Chinese Description Q'ty
1 231006-1601 e I 5 4R Front Cover Gasket(L.) | 1
2 | 231006-1602 i FEAR AR Right Block Gasket 1
3 | 231006-1603 HhRE AR 4R Middle Block Gasket | 1
4 | 231006-1604 K A AR Cylinder Head Gasket(L.)| 1
5 2310060214 120CCEE R FT AR 4L 31 120cc Cylinder Block Gasket(Aluminium) 1

6 231006-0205 120CCEE R T L B 3 3l & 120ce Cylinder Head Gasket Assy (Aluminium) 1

7 | 231006-1605 Sk A 4R Cylinder Head Gasket(R.)| 1
8 231006—-1606 LSk S 4L Cylinder Head Cover Gasket 1

9 | 231006-1607 A 2R Intake Manifold Gasket | 1

Parand

318 T, 27

7




B R L4 Frame and accessories,

F|l # = P X &R R XX R £ e}
NO Code name Chinese Description Q'ty
1 12030062 S A i 1&
2 02011831 i ST 1
3 | 0201-50RTX i 1
4 02011838 BT R PA IR A 1
5 02011837 FIEREEN S Y 1
6 HHL 2 2k 2k 1
7 02011823 Hijth £ 1
8 02050064 T8 AL 1=
9 24k F 38 2ok S 1
10 07020115 =7 B 5 1
11 02011822 =748 CHdE) 1
12 E Rl 1
13 02011821 ESE 1
14 02011842 Ja B 1
15 Jei RO BB R s 2 1
16 02011835 PEEEEY (EED 1
17 07020114 E L 1
18 | 06020168-6 Ja Bk 2

/019 T, 27 W




Fr H = o3& e v e B
NO Code name Chinese Description Q'ty
1 10020080-1 EiEE 1
2 10010119 FERFIFR 1
3 02030754 J7 4 1
4 08020270 eSS 1
5 08020272 A2k 1
6 10010120 HEFIFR 1
7 10020080-2 I E 1
8 02030755 5 T B 2fF
9 02030753 IR 1
10 07010167 RIBE 2
11 02011930 7 IR S 4% e 1
12 08020271 HRL 1
13 06020172 SRR A 1
14 12990043 HENE PR i

15 A SR /e

6 02011828 A 1
17 02011829 [HIRIE 1
18 02011833 B X3S A 1
19 02011832 B XK 1
20 02030752 B SR 1

2020 71, 327 T




JaAs X

FF t = XX E R v H= 25
NO Code name Chinese Description Q'ty
1 10010061 FZEH R CEHD 1
2 07020116 7RI 2 B R 5 5 1
3 02011824 S M 4 B R 1
4 07010168 Ja k= (345) 2
5 07020007 A ZETF s 5 1
6 02011827 Ja M R AT 1
7 06020169 ERE ik 2
8 02011825 N d=Y:% 1
9 06020168-5 B RIS 1E
10 02011830 A 1
11 02011826 H I 1
12 02011834 TR 24F
13 02040350 % 2% 428-96L 1

/21 m, 2T m




BiG. BRB. HZhea

F H = I A £y vl = B
NO Code name Chinese Description Q'ty
1 06010084 B (Ah) JR2. 25%17 P07 1
2 06010086 Ji (4h) fR2. 5%17 1
3 06010085 AT A IA2. 25%17 P22 1
4 06010087 JG N IR2. 5%17 1
5 02040344 IEN ey 1
6 02040345 JE5e R B K 1
7 02040346 Al 3h % 1
8 02040348 BERS R A 1
9 02040349 FA428-36T 1
10 02040347 J ) B e 1




AR EEHL, i

X

Tt 5 P X B R X &R

[

L3

NO

Code name Chinese Description

O_ ¥
< |l

05030072 THFE

05050002-3 THFE o5

05010081 JRE

R

U o Ui

10040088 PR AL IS

AR AR

e MR 22 S A8

FE AR

AR

MR AEHE 1

[UNy VRIS (U UG NI [USG U (FURIN NI, U [

— =] =
SlID|S|o|w|~No ok |w| |

AR A% 2

23 T, 2T m




HE %

Fr #t = B X &R ey = B
NO Code name Chinese Description Q'ty $
01050086 bl DAkt 1

24 T, 2T W



ST R

F H = h 3 & R B H R e B2M
NO Code name Chinese Description Q'ty
1 09010089 KAT 1
2 02011841 N headlight bracket 1
3 10050083 NES 1
4 09020149 [ EEIpS 1
5 09020150 ARSI AT 4 1
6 02011819 KAT CHTEE AT ) 2348 headlight(turnlight) 1
7 09020151 JG AT A2 1
8 09020152 JafEm A 1
9 09030082 =39) 1
10 02011839 FEM SR R SZ 5 1
11 10080054 Eh 1
12 | 09050002-2 INERI AT A S B M6 1
13 | 09050003-3 /N B [RIRS  J  FEM6 2
14 08010136 HL 204k 1
15 00608013 B EAT ST R 12V10W 4

%25 T, 27 W




A%

F H = I £ VA HE B4
NO Code name Chinese Description Q'ty

1 10070001 i\ 1

2 10990023 HLJf (DTX4L-BS) 1

3 01020010 = A 1

4 01020006 N A 1

5 01020052 rikge 1

6 01020008 B A 1

7 01020021 gk L2 1

26 T, 27 W




FMEZETE Tool Kit

F %t = =R v W= BN
NO Code name Chinese Description Q'ty

A B4 T H Tool Kit 1

1 16010005 H IR F12-14 open spanner(12-14) 1

2 16010004 T A3 F8-10 open spanner(8-10) 1

3 16010006 X ME 22 ] Dual-purpose screwdriver| 1

4 16010007 KA FEEES=16 vark plug box spanner(S=1¢ 1

5 16010002 A 7N A PR F-6mm tket head screw wrench(6n 1

6 09060029 JE AR 1£f

Bo27 W, 27 W




